



REPORT NO.:	PTC/ER08/196	
TOTAL NO. OF PAGES:	3	PAGE: 3
This report is NOT a Quality Assurance Certificate NOR an Approval Permit. This report covers only samples submitted by the clients. This report shall not be published/advertised in part or in full, without prior written approval from SIRIM Berhad.		

Results:

"CT Wood Ceiling Strip"

No.	Property	Result	Test Method
1	Tensile Strength, MPa	21	ASTM D 638
2	Elongation at Break, %	6	Crosshead speed: 50 mm/minute Specimen type: Dumbbell Type I Gauge length: 50 mm
3	Water Absorption, %	0.25	ASTM D 570
4	Nail Withdrawal Test, N	105	ASTM D 6117
5	Screw Withdrawal Test, N	312	Crosshead Speed: 2.5 mm/minute

